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Regulatory and Certification documents package
Regulatory Model Number: STA029

Series Name(s): Nytro 5050 SSD

Internal Name: EbonHawk (u.3 7mm)

Date Comments:
Nov 23, 2022 Package generated.
Contents:

e Canada ICES - CoT (Certificate of Test)

¢ RCM certificate

CB Certificate(s)

CE DoC (Declaration of Conformity)

CE CoT (Certificate of Test)

FCC SDoC

FCC CoT (Certificate of Test)

Korea RRL - Certificate

Korea - CoT (Certificate of Test)
Morocco_DoC (Declaration of Conformity)
UL/cUL safety

TUV safety

Taiwan BSMI certificate

Taiwan CoT (Certificate of Test)

VCCI CoT (Certificate of Test)

VCCI Certificate (Certificate of Acceptance)
UKCA (Certificate of Test)

UKCA (Certificate of Acceptance)

DO NOT DUPLICATE
CONTROLLED COPY

This document has been issued electronically.
Only the original recipient of the document will

be notified with the revision information

Author: Regulatory Assurance
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I*I VERIFICATION OF COMPLIANCE

This is to cerify that the product listed below was (were) tested in the BETL EMC Laboratory to comply with the
criteria limits Class B of conducted and radiated emissions of the Technical Standards ICES-003, astablished by
the innovabton, Science and Economic Development Canada.

Equipment
Model Name

Brand Name
Applicant
Address

Stamdardis])

Report(s)

Nytro 5050 55D

STADZ2D, XP19205E10008, XP38405E10005, XPTEE0SE10005, XP19205E10015,
KP3B405E10015, XPTEEOSE10D15, XP19205E10025, XP3E8405E10025, XPTGEOSE10025,
KXPAG00LE10005, XP3200LE10005, XPE400LE10005, XP1600LE1D015, XPZ200LE10015,
XPE4QDOLE10015, XP1600LE10025, XP2200LE10025, XPE400LE1D025, XPEOODLE1DO05,
XPE0OLE10015, XPEOOLE10025

Seagate

Seagate Technology LLC

389 Disk Drive Longmont, CO 80503 U 54

ICES-003, Issue T, October 2020
ANSl CE3.4-2014

BTL-ISEDE-1-2201T131

The test data. data evaluation, and equipment configuration contained in our test report{s) above was (were)
obisined utilizing the test procedures, test instruments, fesi sites that has been accredited by the Authority of
TAF according to the ISOAEC 17025 quality assessment standard and technical standard{s}. The test data
contained in the referenced test report relate only to the EUT sample and itemis) tested.

i

gmﬁ-i{:- L:OJD

Jack Kao
Authorized Signatory

BTL INC.

Mo 18, Ln. 171, Sec. 2, Jiuzong Rd.,
Meihu Dist., Taipei City 114, Taiwan
TEL:+885-2-2867-3298
FAX:+386-2-2657-2321
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Supplier's declaration of conformity

Australian Government

@acma

and Media Authority
As required by the following Notices:

> Radiocommunications (Compliance Labelling - Devices) Notice 2014 made under section 182 of the Radiocommunications Act 1992;

> Radiocommunications Labelling (Electromagnetic Compatibility) Notice 2017 made under section 182 of the Radiocommunications
Act 1992

> Radiocommunications (Compliance Labelling — Electromagnetic Radiation) Notice 2014 made under section 182 of the
Radiocommunications Act 1992 and

> Telecommunications (Labelling Notice for Customer Equipment and Customer Cabling) Instrument 2015 made under section 407 of

the Telecommunications Act 1997.

Instructions for completion

> Do not return this form to the ACMA. This completed form must be retained by the supplier as part of the documentation required
for the compliance records and must be made available for inspection by the ACMA when requested.

Supplier’s details (manufacturer, importer or authorised agent

Company Name (OR INDIVIDUAL)

. - ACN/ARBN
Seagate Technology Australia Pty. Limited
E806
OR
TRADING AS: Seagate

New Zealand IRDN

Street Address (AUSTRALIAN or NEW ZEALAND)

Level 1, 93 George St

PARRAMATTA NSW AUSTRALIA

POSTCODE 2150

Phone: +61 2 83223050

Product details and date of manufacture

Product description — brand name, type, current model, lot, batch or serial number (if available), software/firmware version (if applicable)
Model:STA029

Seagate internal Model Number: XP1920SE10005, XP3840SE10005, XP7680SE10005, XP1920SE10015,
XP3840SE10015, XP7680SE10015, XP1920SE10025, XP3840SE10025, XP7680SE10025, XP1600LE10005,
XP3200LE10005, XP6400LE10005, XP1600LE10015, XP3200LE10015, XP6400LE10015, XP1600LE10025,
XP3200LE10025, XP6400LE10025, XP80OOLE10005, XP80OLE10015, XP80OLE10025

Date of manufacture or importation of the original/modified item: July 01, 2022

ACMA form — C02 Seagada bpgernal January 2018



Compliance — applicable standards and other supporting documents

Evidence of compliance with applicable standards may be demonstrated by test reports, endorsed/accredited test reports,
certification/competent body statements.

Having had regard to these documents, | am satisfied the above mentioned product complies with the requirements of the relevant ACMA
Standards made under the Radiocommunications Act 1992 and the Telecommunications Act 1997.

List the details of the documents the above statement was made, including the standard title, number and, if applicable, number of the test
report/endorsed test report or certification/competent body statement

Australian/New Zealand Standard: AS/NZS CISPR 32 : 2015+A1:2020
Report Number BTL-EMC-1-2201T131

| hereby declare that:
1. I am authorised to make this declaration on behalf of the Company mentioned above,
2. the contents of this form are true and correct, and

3. the product mentioned above complies with the applicable above mentioned standards and all products supplied under this declaration will be identical to
the product identified above.

Note: Under section 137.1 of the Criminal Code Act 1995, it is an offence to knowingly provide false or misleading information to a Commonwealth entity.
Penalty: 12 months imprisonment

Davediran
SIGNATURE OF SUPPLIER OR AGENT rosiTion INoreanisaTion Enterprise Systems Engineer
print nave David Tran DATE 5 January 2023

The Privacy Act 1988 (Cth) (the Privacy Act) imposes obligations on the ACMA in relation to the collection, security, quality, access, use and
disclosure of personal information. These obligations are detailed in the Australian Privacy Principles.

The ACMA may only collect personal information if it is reasonably necessary for, or directly related to, one or more of the ACMA’s functions or
activities.

The purpose of collecting the personal information in this form is to ensure the supplier is identified in the ‘Declaration of conformity’. If this
Declaration of Conformity is not completed and the requested information is not provided, a compliance label cannot be applied.

Further information on the Privacy Act and the ACMA’s Privacy Policy is available at www.acma.gov.au/privacypolicy. The Privacy Policy
contains details about how you may access personal information about you that is held by the ACMA, and seek the correction of such
information. It also explains how you may complain about a breach of the Privacy Act and how we will deal with such a complaint.

Should you have any questions in this regard, please contact the ACMA'’s privacy contact officer on telephone on 1800 226 667 or by email at
privacy@acma.gov.au.

ACMA form — C02 Seagaje psernal January 2018
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Ref. Cerfif. No.

i DK-124903-UL

il CB TEST CERTIFICATE

Product Mytro B0E0 S50

Mame and address of the applcant SEAGATE TECHNDLOGY LLC
388 Disc Drive Longmont, CO 80503 United States

Mame and sddress of the manufacturer Phison Electronics Corp.
Mo, 1, Qun ¥i Rd., Jhunan, Miaali 350, Taiwan

Naime and address of the Fastory CAL-COMP ELECTRONICS (THAILAND) PUBLIC CO., ETD

80 MOD. 8 SETHAKLI RD.. KLONG MADUEA KRATCOOM BEAN-
SAMUTSAKORM 74110 THAILAND.

g A e IR AR AR [0 Additional Information on page 2

Ratings and principal characterist 12 Mde, 2.5 A (Optional)

Trademark (if any) SEAGATE

Customer's Testing Facilty (CTF) Stages ussd

STAD20, XP19205E10005, XP38405E10005. XPTES0SE10005,
Model | Type Ref. XP19205E10015;
[ Additional Infermation on page 2

itional infarmation (if necessary may alzo be Additionally evaluated to: EN 82368-1:2014, EM 82388-1:2014/A11:2017
rted on page 2] Mational Differences specified in the CB Test Report.

[0 Additional Infermation on page 2

A sample of the product was tested snd found

to be in conformity with IEC 82383-1:2014

s shoun in ine Test Recort Ref. No. which farms | WI-{TAY-2242102-A0 issusd on 2022-03.03
P OF tnis LE cale

his CB Test Certificate is issuad by tha Mational Certification Body

1afal anilly mars 30 wsw L Gom i ol nsres

fik

Jan-Erik Steffaard

Date: 2022-03-07 Signatu

Seagate Internal



Ref. Cerlif. Mo. |

| DK-124903-UL |
Additional Model Detail{s}:

XP32405E10015, XPTGEGSE1DD15, XP10Z05E10025, XP3B405E10025, XPTGR0SE1D025, XP1800LE1D005, XP3200LE1D005,
XPG400LET0C0S, XP1600LET0015. XP3200LET0015. XPO400LE10015. XPI600LE10025, XP3200LE10025, XPG400LE 10025,
XPEUDLE1DODE, XPEOOLETO01D, XFEOOLEIDDZS

Additional information {if necessary)

 2022-03-07 Signature:

Jan-Enk Storgaard

Seagate Internal



SEAGATE CG

EU DECLARATION OF CONFORMITY

TYPE OF EQUIPMENT: Solid State Drive

REGULATORY MODEL: STAD29

PRODUCT NAME (Internal): Nytro 5050 SSD

SEAGATE MODELS: XP19205E10005, XP38405E10005, XP76805SE10005, XP1920SE10015,

XP3840SE10015, XPT680SE10015, XP1920SE10025, XP3840SE10025,
XPTE680SE10025, XP1600LE10005, XP3200LE10005, XP6400LE10005,
XP1600LE10015, XP3200LE10015, XP6400LE10015, XP1600LE 10025,
XP3200LE10025, XP6400LE10025, XPBOOLE10005, XPEOOLE10015,
XPBOOLE10025

MARKETING NAME:

TRADE/BRAND NAME: Seagate

L. Product Safety and EMC Compliance

A, The product(s) meets the requirements of the Electromagnetic Compatibility (EMC) Directive
2014/30/EU by application of the following standards:

EN 55032:2015 Electromagnetic compatibility of multimedia equipment — Emission
requirements.

EN 55035:2017 Information technology equipment — Immunity characteristics —
Limits and methods of measurement.

EN 61000-3-2:2014 Electromagnetic compatibility (EMC) - Part 3-2: Limits for harmonic
current emissions (equipment input current <= 16 A per phase).

EN 61000-3-3:2013 Electromagnetic compatibility (EMC) - Part 3-3: Limitation of voltage

changes. voltage fluctuations and flicker in public low-voltage supply
systems, for equipment with rated current <= 16 A per phase.

B. The product(s) meets the requirements of The Low Voltage Directive (LVD) 2014/35/EU by
application of the following standards:

EN 60950-1:2006 Information Technology Equipment - Satety- (Second Edition) Part

(AT1:2009 /AL1:2010 1: General Requirements

Al2:2011/A2:2013

EN 62368-1:2014/A11:2017  Audio/video, information and communication technology equipment
- Part 1: Safety requirements (IEC 62368-1:2014, Modified)

Seagate Internal



IL. Product Environmental Compliance (EU/China)

Al

The product{s) meets the requirements of the Directive 201 1/65/EU RoHS “Recast” (RoHS 2) as
amended by Directive (EU) 2015/863 and turther amended by Directive 2018/739 and Directive
2018/740 and by application of the following standards:

EN IEC 63000:2018 Technical documentation for the assessment of electrical and
clectronic products with respect to the resriction of hazardous
substances.

EN 62321-6:2015 Determination of certain substances in electrotechnical products.

Polybrominated biphenyls and polybrominated diphenyl ethers in
polymers by gas chromatography-mass spectrometry (GC-MS).

China RoHS Management Metheds for Controlling Pollution by Electronic
Information Products, Ministry of Information Industry Order No. 39
(China RoHS)

China RoHS 2 Management Methods for the Restriction of the Use of Hazardous

Substances in electrical and Electronic Products, Ministry of Industry
and Information Technology Order No. 32 effective July 1, 2016 {China
RoHS 2)

Seagate products rely on the following RoHS 2 exemptions for compliance:

6(a)-l | Lead as an alloying element in steel for machining purposes contaimng up to (.35% lead by
weight and in batch hot dip galvanised steel components containing up to 0.2% lead by
wiight

6(b)-11 | Lead as an alloying element in aluminum for machining purposes up to 0.4% lead by weight

6{c) Copper alloy up to 4% lead by weight

T{a) Lead in high melting temperature type solders (1.e. lead-based solder alloys containing 85
" by weight or more lead)

T(c)-1 | Electrical and clectronic components containing lead in a glass or ceramic other than

dielectric ccramic in capacitors {e.g. piczoelectronic devices) or in a glass or ceramic matnix
compound

III.  Due Diligence

A

For parts and matenals in Seagate products procured from external suppliers, we rely on the
representations of our supplicrs regarding the presence of RoHS 2 substances in these parts and
materials. Our supplier contracts require compliance with our chemical substance restrictions, and our
suppliers document their compliance with our requirements by providing material content declarations
for all parts and materials for Seagate products. Current supplier declarations include disclosure of any
substances regulated by RoHS 2 in such parts or matenals.

Scagate also has internal systems in place to ensure ongoing compliance and all laws and regulations.
These systems include standard operating procedures that ensure that product safety, EMC and
environmental compliance requirements are followed and an internal auditing process to ensure
compliance with all standard operating procedures.

Seagate Internal



Year to Begin Affixing Mark: 2022

Manufacturer’s Name: Seapate Technology, LLC
Manufacturer’s Address: 47488 Kato Road

Fremont, California 94538, US.A
European Contact: Seagate Technology (Metherlands) B. V.

Tupolevlaan 105

1119 PA Schiphol - Rijk

The Netherlands

This product or products are in conformity with the relevant Union harmonization legislation. This declaration of
conformity is issued under the sole responsibility of Seagate Technology, LLC.

DetuSigned by!
Date of Issue:  Junc 28, 2022 Signature:

Ken Allen

Vice President of Operations, Products and
Technology

Seagate Internal



SLL
c € VERIFICATION OF COMPLIANCE

This is to certify that the product listed below was {were) tested in the BTL EMC Laboratory to comply with the
reguired criteria levels of the follow-mentioned Generic Standards or Product Family Standard{s)} and/or Basic
Standard(s} based-on the essential comformity requirements of EMC Directive 2014/20/EU.

Equipment Nytro 5050 55D

Model Mame 5TAD29, XP19205E10005, XP38405E10005, XP76305E10005, XP13205E10015,
XPIB405E10015, XPTEE05E10015, XP19205E10025, XP2BA0SE10025, XPTEE0SE10025,
XP1600LE10005, XP3200LE10005, XPE400LE10005, XP1600LE10015, XP3200LE10015,
XPEAQOLE100415, XP1600LE10025, XP3200LE10025, XPE400LE10025, XPEOOLE10005,
XPEOOLE10015, XPEOOLE10025

Brand Mame Seagate
Applicant Seagate Technmology LLC
Address 388 Disk Drive Longmaont, SO 80503 U5A

Standardis) EN 55032:2015+A11:2020 Class B
ASGNZS CISPR 32:2015 Class B
CISPR 32:2015+C0OR1:2016 Class B
EM IEC E1000-3-2:2015+A1:2021 Class D
EN §1000-3-3:2013+A1:2019
EN 55024:2010+41:2015
EN 55035:2017+A11:2020

Report{s) ETL-EMC-1-2201T131

The test data. data evaluation, and equipment configuration containad in our test report(s} above was (were)
obtzsined utilizing the test procedures, test instruments, test sites that has been accredited by the Authority of
TAF according to the ISOREC 17025 guality assessment standard and technical standard(s}. The test data

contained in the referenced test report reiate only to the EUT sample and itemis]) tested.
[

Qmﬁri{:- L:M v |

Jack Kao
Authorized Signatory

BTL INC.

Mo 13, Ln. 171, Sec. 2, Jiuzong Rd.,
Meihu Dist., Taipei City 114, Taiwan
TEL:#885-2-2857-3208
Fax:+888-2-2857-3321

Seagate Internal



@SEAGATE

Declaration of Conformity

According to FCC 47 CFR Part 15 of the FCC Rules, and ICES-003.

For the following product:

Internal Product Name: Nytro 5050 S5D

Brand Name: Seagate

Regulatory Model Number: STA029

Seagate internal Model Number: XP1920SE 10005, XP3840SE10005. XP7680SELD00S,
XPI92Z0SE10015, XP3840SE10015, XPT6R0SEL0015, XP1920SE10025, XP3840SE10025,
XPT680SEL0025, XPI6OOLELO005, XP3200LEI000D5, XP6400LE10005, XP160OLELOO1S,
XP3200LEL0015, XP6400LEL0O15, XP160OLELDO25, XP3200LE10025, XP6400LEL0025,
XPEOOLELO005, XPROOLELDO15, XPROOLELOOZ2S

We hereby declare:
This device complies with Part 15 of the FCC Rules.
Operation 1s subject to the following two conditions:
1. This device may not cause harmful interference, and
2. This device must accept any interference received, including interference that may cause
undesired operation.

This Class B digital apparatus complies with Canadian ICES-003, Issue 7

Standards:
FCC 47 CFR Part 15, Subpart B, Class B (U.S.A, FCC)
ICES-003, Issue 7, Class B (Canada)

Test report: BTL-ISEDE-1-2201T131

Responsible Party for Compliance:
Seagate Technology LLC
47488 Kato Road, Fremont, CA 94538
United States of America

DocuSigned by:

bun lllew

SDTATED297 70420

Ken Allen
Vice President of Operations. Products and Technology
Date: June 28, 2022

Seagate Internal
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FCC EMC Test Report

Report No. : BTLFCCE-1-2201T121
Equipment 1 Mytro 5050 55D
Model Hame : 5TAD28, ¥P19205E10005, XP38405E10005, XPTGE0SE 10005,

AP1820SE10015, XP384025E10015, XPTSE0SE10015, XP1B20SET002E,
XP2B405E10025, XPTEE0ESE10025, XP1800LE 10005, XP3200LE 10005,
XAPG400LE10005, XP1600LE10015, XP3Z00LE10C15, XPE400LE10015,
XP1600LE10025, XP3200LE10025, XPE400LE10025, XPEOTLE 10005,
XPB00LE1D0015, XPE00LE10D25

Brand Mame : S=agate

Applicant 1 Seagate Technology LLC

Address : 3849 Disk Drve Longmant. CO 80503 USA
FCC Rule Part(s) : FCC CFR Titie 47, Part 15, SubpartB, Class B
Measurement 1 AMSI CE3.4-2014

Procedure(s)

Date of Receipt 20221027

Date of Test 120220027 ~ 202213123

Issued Date 1 20224028

The above eguipment has been tested and found in compliance with the reqguirement of the above
standards by BTL Inc.

Prepared by " !}Hﬁ-_j - (1 ﬂ;‘{f ,-VE.

R a'g.l"Ch en, Engineer

//[ "_r" O | [Ty ye—
Approved by b | d'\,(-" 'F- Ay 151

“lack ¥ao, Enginaer

BTL Inc.
Mo:18. Ln. 171, Sec. 2. Jiuzong Rd., Neihu Dist., Taipei City 114, Taman
Tel: +838-2-2657-2208 Fax: +885-2-2857-3321 Web: www. newbtl.com

Seagate Internal
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DE# | -CR88-B70-FBES

FEFAZNAATY A{EF €5

Registration of Broadcasting and Commumication Equipments

A% =x 49
Trade Name ar Registant

o)A A E A

Bawament Name

SEACGATE TECHNOLOGY LLC

Nytro 5050 88D

EESE TP E RS
Equisment code
/Additanal Equipment code

IMI

lEEEs

Basic Muodel Number

BTAD2Y

e AL

Serieg hMode! Mumbsr

XP19208E10005, XPEOOLE10015, XP6400LE10025,
XP1600LE10025, XPIZ00LELDOLS, XP6400LE1000S,
XP1600LE10005, XP38408E10025, XPT680SE10015,
XPI1920SE10015, XP38405E10005, XPEOOLE10025, XPROOLEL0005,
XP3200LE10025, XPS400LELDOLS, XP1SOOLEIQD1S,
XP3200LE10005, XPT76808E10025, XP19208E10025,
XP3IB405E10015, XPT6BOSEIQDOS

R-BR-BTX-5TA029

A= Ay Az 7

Manutscrmrer Couniry of Crigin

SEAGATE TECHNOLOGY LLC/ #=, dgt

FEodd

Digre of Regrsitatigm

2022-04-11

7| et

Orhem

Waves Act.

A A A (A Assxsfe Al =) F5E 55 & FH Y
It is verified that foregoing equipment has been registered under the Clause 3, Article 58-2 of Radio

2022 % (Month) 11 (Day)

FHARATR

Director General of National Radio Research Agency

% MUEEGEER s tn ) A GY Y ILEAY £ $aelel fEalajol shie
gk e AR 8 TR Had s
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STB22-0616 / 20222 D28 (4

3 A B POZ2L 0PH 0OR ~ P02 02® 1R
4, fEP(NEH) SEAGATE TECHMOLOGY LLC
MNEgEsHE -
ER 48 David Moslay
= & 3R89 Disc Drive Laongmont, S0 80503 USA
5. 7107 8. e
-RE- : %ﬁwﬁ?‘;g‘f‘?ﬂ%
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@SE&.GATE

O dilhadl y yuall

Seagate Technology, LLC JPEN LR

388 Disc Drive Longmont, CO 80503 USA el

S50 a3 B Sl F g

Seagate A ol daltall

Nytro 5050 550 g

STADZS; XP19205E10005; XP3B405E10005; XPTEE0SEL0005; XP19205E10015; E:."-.q.'JJ

XP3B40SE10015; XPTGROSEIOD1S; XP19205E10025; XP3E40SE1ID025; XPTEENSELDOIS;
XP1600LE1DO0S; XP3200LE10005; XPE400LEIDCDS,; XP1600LELCOLS; XP3200LE1D01S;
¥PEADOLEIDOLS; XP1G00LE10025; ¥P3200LE10025; ¥PEADDLELIDOZS; XPEDDLELDOOS;
XPEOOLELIDD 1_-5": XPEODLE1DD2S

o *-'1

=i 8
z:: QOEZ
is eisdal
2l . iifonmy taped
L@ )

Sl aa Gkl el L §ogun e Sl G Aalal Gl y e Zead lad o3le S50 Yl giias a
o agatll i g€l 3l slasally 2015 Sals 16 4 lall 257414 4 Ell Al
TN S O LR | T KPARLF B,
EMC NM EN 55024
MM EN 55035
NM CEI 61000-3-2; NV CEl 61000-3-3; NM CEI 61000-4-2;

NV CEl 61000-4-3; NM CEl 61000-4-4; NM CE| 61000-4-5;
NV CEl 61000-4-6; NM CE| 61000-4-8; NM CEI 61000-4-11.

EN 55032
Signed by or on behalf of Seagate Technology LLC pty il e i il
Place, Date of issue Langmant, CO, May 10, 2022 sl [fEa g 2
MName Ken Allen il
DecuSigned by
Signature Ly U i
S0P TR T Fa

Seagaie Technology, LLC Address: 389 Desc Drive Longmoat, C0 80503 USA
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CERTIFICATE OF COMPLIANCE

Certificate Number E106814
Report Reference  E106814-20210507
lssue Date  2022-MARCH-22

Issuedto: SEAGATE TECHNOLOGY LLC
380 DISC DR

LONGMONT, CO 80503-9364 United States

This certificate confirms that ~ AUDIO/VIDEO, INFORMATION AND COMMUNICATION
representative samples of TECHNOLOGY EQUIPMENT - COMPONENT

See addendum page for models

Have been investigated by UL in accordance with the
component requirements in the Standard(s) indicated on
this Certificate. UL Recognized components are incomplete
in certain constructional features or restricted in
performance capabilities and are intended for installation in
complete equipment submitted for investigation to UL LLC.

Standard(s) for Safety: UL 62368-1 & CAN/CSA C22.2 No. 62368-1-14 -
Audic/video, Information and Communication Technology
Equipment - Part 1: Safety Requirements

Additional Information:  Sge the UL Online Certifications Directory at
hitps:ifig.ulprospector.com for additional information.

This Certificate of Compliance does not provide authorization to apply the UL Recognized Component Mark. Onby
the UL Follow-Up Services Procedure provides authorization to apply the UL Marik.

Only those products bearing the UL Recognized Component Mark should be considered as being UL Certified
and covered under UL's Follow-Up Services.

Look for the UL Recognized Component Mark on the product.

BT el @

Ary imlarmatian sed docurentation imeching G Mark sarvices am provides on behaF of UL LLC fUL) or sry ssthortoed licensss of UL. For gusssien, passs
comntact s lncal UL Crasomar Servdcs Raprossrisihe ol vl condatcusblocstioss

Page 10f 3
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CERTIFICATE OF COMPLIANCE

Certificate Number E106814
Report Reference  E106814-20210507
Izssus Date  2022-MARCH-22

This is to certify that representative samples of the product as specified on this cerfificate were tested
according to the current UL requirements.

FireCuda 530 S50

STADZ5

(ZPA000GM30003 for 4TB, ZP2000GM30003 for

2TB, ZP1000GM30003 for 1TB, ZP300GM30003 for 500GE)

PCle M.2 2280-E16 35D
STADZ0;
ZP1000GM30012

PCle M.2 2230-E13-E19 55D
ZP300GM30013
ZP1000GM30013
ZP2000GM30013
ZPa00GM30023
ZP4000GM30013
ZP1000GM30023
ZP4000GM30023
ZP2000GM30023

PCle M.2 2280-E125 58D
STAD2Y

XP512EX30001
KP1024EX30001
KPZ2048EX30001

PCle M_2 2280-E21 35D
STAOD28, ZP250GV30001. ZPS00GY 30001, ZP1000GV30001, ZP2000GV30001

PCle M.2 2280-E20-Tmm S5D

STAD29, XP19205E10005, XP38405E10005, XPT6E0SE 10005, XP18205E10015, XP38405E10015,
XPTGBOSE10015, XP19205E10025, XP38405E10025. XPT6E0SE10025, XP1600LE 100035,
XP3200LE10005, XPE400LE 10005, XP1600LE10015, XP3200LE10015, XPG400LE10013,
XP1600LE10025, XP3200LE10025, XPE400LE10025, XPBOOLE10005, XPE0O0OLE10015,
XPE00LE10025

Ay ardd v UL Mark sarvices am provides on bshal of UL LLE JUL} or ey ssthorined e ses of UL For pusdiens, plesss
coniact & ool L. Coanomae Sorvios Ropmaamisise o ivis 2l con'sooriub koo sticrs

Page 2 of 3
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CERTIFICATE OF COMPLIANCE

Ceriificate Number E106814
Report Reference  E106814-20210507
Issue Date  2022-MARCH-22

PCle M.2 2280-E20 55D

STAD26, XPG400LETO00S, XPE400LETO015, XPG400LETO025, XP3200LET0005, XP3Z00LET00135,
XKP3200LETO025, XP1600LETOO0S. XP160GLETDD15, XP1600LETO025, XPROOLETDOOS,
XPBOOLETOO15, XPBOOLETO025, XPTEE0SETO00S5, XPTGR0SETD015, XPTEE0SET00235,
XP38405ET0003, XP38405E70015, XP38403ET0025, XP19205ET0005, XP19205ET0015,
XP1920SETD025, XPE400LET 0035, XPe400LETO045, XPE400LETO055, XP3200LETO035,
XP3200LETO045, XP3200LET0055, XP1600LETO035, XP1600LET0045, XP1600LETDO5S,
XPBOOLETOO35, XPEOOLETO045, XPBOOLEFODSS, XPTEE0SETD035, XPTEE0SET 045,
XPTGROSETO055, XP38405ET0035, XP38405ET0045. XP38405ET0055, XP19205ET0035,
XP19205ET0045, XP19205ET0055

Lahtes

UL

c Frogeam

hry ard vg L Mark senvicus am provided on behaF of UL LLG JUL) or any [ of L. Far plaass
comiac & ocal UL Ceatomer Serdcs B praseriatie ol itV comiss oo slicns

Page 3 of 3
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IFIKAT # CERTIFICATE +

Srnduet Servine

CERTIFICATE

No. B 091950 0091 Rev. 00

Holder of Certificate: Seagate Technology LLC
338 Disc Drive
Longmont CO 80503
USA

Certification Marik:

Product: Other IT and business equipment
{ Nytro 5050 SSD )

The product was tested on a voluntary basis and complies with the essental reguirements.

The certification mark shown above can be affized on the product. It is not permitted te alter the
certification mark in any way. In addition, the cerification holder must not transfer the certficate
to third partes. This certificate is valid unti tha listed date. unless itis cancelled earlier.

All appiicable requiraments of the testing and certification regulations of TUV SUD Group have to
be complied. For details see: www.tuvsud.comips-cert

Test report no.: G121022007001
Valid until: 2027-03-13
Date, 2022-03-15

.C'wxf-m ﬁ/?’ ZZ—N—

{ Owen Hsu )
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FIKAT @ CERTIFICATE ¢

Frodct Service

CERTIFICATE

No. B 091950 0091 Rev. 00

Model(s):

Brand Name:

Parameters:

Tested according to:

STAD29, XP19205E10003, XP3840SE10003,
XPT6B0SE10005, XP19205E10015,
XP38405E10015, XPT76805SE10015,
XP19205E10025, XP38405E10025,
XPT6305E10025, XP1600LE10005, XP3200LE10005
XPG400LE10005, XP1600LE10015, XP3200LE10013,
XP6400LE10015, XP1600LE10025, XP3200LE10025,
XP6400LE10025, XPS0DOLE10005, XP30OLE10015,

XP200OLE10025
SEAGATE

@SE#GA'E

Rated input voltage: + 12 Vde
Rated input curment 254
FProtection class: 1

Max. ambient temperature: 702
Degres of protection

against ingress of liquids: IPX0

Remark:
When installing, all requirements of below menticned
test standards must be fulfitled.

EM B2368-1:2014/A811:2017
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FRMEBANSE (B8

FF4o-ME AR # Codeofdeayime | MNumber

Declaration of Conformity

ﬂ%ﬁ&ﬁ i&#&ﬁ %&&ﬂ-ﬂ. A B A8 AR ﬁﬁ xﬁ"ﬁﬂﬁ-ﬁﬂ-

II:III'I'I]I.'III‘H.I'Ib
signing the farm.

RIREHA SEFTRHBREE R

Obligatory Applicant

Bhph ¢ SAbRAE EALEE3635E144E B £

Address

£33 1 02-25142201

Telephone

Haf (&) L4 - Nytro 5050 8SD

Commodity ’\-au:e-

Haad A (S A4 ) STA029 XP1920SE10005. XP3840SE10005,

Commodity Tvpe [ Model )

XPT7680SE10005. XP19205E10015. XP38408E10015. XP7680SE10015.

XP19205E10025, XP3840SE10025, XP7680SE10025. XP1600LE1000S,

XP3200LE10005, XP6400LE10005, XP1600LE10015, XP3200LE10015

XP6400LE10015, XP1600LE10025. XP3200LE10025. XP6400LE10025,

XP8OOLE10005. XPBOOLELIO015, XPSOOLE10025

BAzipiE R AR CNSI3438 (95 £ F 4 R) ¢

Srandard(z) and verzion

CNS 15663 E588 T4 F£F (102 5)

i Eed4n & ipsd C BTL-BSMI-1-2201T131

Test Report Mumber

HEETLBAMNAR  AOESRRGH R oS /SL2-TN-E-0008

Testing laboratory name and designation namber

et R EARRAFEAEARS 2
The form of the Dol marking appears hke this Q D33027
DFENTHFSTLEZEARCHEETNE ) &

= e oS D33027

FoHS5

Seagate Internal



REALEBLARSCTARBREFANEAZART T HERAEHAE
FRERAZNE  BEHIRAUEESE -
I hareby daclare that the listed commedity conforms to Declaratden of Conformity requirements stipulated in the Commodity

Inzpecton Act. [ agree to take anyv lesal obligations should vielations against the Declaration of Conformity ocour

BIBEHA (#£%)
Obligatory Applicant (| Signaturs

F = E B 111 k=2 4 A 28 g

DATE {vaar’) {month ) {day)
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A
3 L L Report No.: BTL-VYCCI-1-2201T131

VCCI Test Report

Report No. ; BTL-WVCCH1-2201T131
Equipment :. Mytro 5050 S50
Model Mame ;- 5TAO28, XFP19205E10005, XP33405E10005, XPTGE0SE10005,

MP12205E10015, XP23405E10015, XPTEE05E10015, XP19205E10025,
AP33405E100258, XPTGE0SE10025, XP1600LET10005, XP3Z00LE1CG0SE,
XPE400LE10005, XP1800LE10015, XP3200LE10015, XPE400LE10D15,
AP1G00LE10025, XPIZ00LE1D025, XPE400LE10025, ¥XPEO0LE 100045,
XPEOGLE10D15, XPE00LE1002E

Brand Mame : Sesgale

Applicant : Seagate Technology LLC

Address ;380 Disk Drive Longmont, SO 30503 USA

Standardis} i WCCI-TECHNICAL REQUIREMENTS (WCGCI-CISPR 32: 2018)
CISPR 22:2015+CCR1:2019 Clas= B

Diate of Receipt o 22T

Date of Test P 20220727 ~ 20220323

Issued Date 1 202274728

The above equipment has been tested and found in compliance with the requirement of the above
standards by BTL inc.

Prepared by : Qa—'/' (:ﬂ/fxf r

F{ayt hen, Engineer

r km
Approved by £ ﬁ‘ﬂkc J:‘

“Jack Kao, Engineer

BTL Inc.
Mo 18, Ln. 171, Sec. 2, Jiuzong Rd., Meihu Dist., Taipei City 114, Taiwan
Tel +284-2-2657-3208 Fax- +388-2-2657-3331 VWeb: www. newbticom

Seagate Internal




3L

VERIFICATION OF COMPLIANCE

This is to certify that the product fisied below was (were) tested in the BTL EMC Laboratory to comply with the
criteria limits Class B of conducted and radialed emissions according to the follow-mentioned Measurement
Standard established by the WZClL Japan.

Equipment
Model Nams

Erand Mames
Applicant
Address

Standard{s)

Report{s})

Nytro 5050 55D

STADZ29, XP1920 5E10005, XP38405E10005, XP7&205E10005, XP19205E10015,
XP3EB405E10015, XPTEEGSE10015, XP19205E10025, XP38405E10025, XPTEE0SE10025,
XPAG0OLE10005, XP3200LE10005, XPE4DOLEA0005, XP1600LE10D15, XP2200LE10015,
XPE400LE10015, XP1600LETD025, XP3200LE10025, XPE400LE10025, XPEODLE10005,
XPBOOLE10015, XPEOOLE10025

Seapate
Seagate Technology LLC
3859 Disk Drive Longmont, CO0 80503 USA

VCCI-TECHNICAL REQGUIREMENTS (VCCI-CISPR 32: 2018)
CI5PR 32:2015+COR1: 2016

BTL-VCCI-1-2201T131

The test data. data evaluation, and equipment configuration contained in our test report{s} aoove was {were)
obiained utilizing the iest procedures, test instrumenis, tesi sites that has been accredited by the Authority of
TAF according to the ISOAEC 17025 guality assessment standard and technical standard({s}. The test data
contained in the refarenced test report relate only fo the EUT sample and item(s) tested.

RN

1ok ks fi3T

Jack Kao
Authorized Signatory

BTL INC.

MNo:18, Ln. 171, Sec. 2, Jiuzong Rd.,
Neihu Dist., Taipei City 114, Taiwan
TEL:+8E85-2-2857-3288
FAK:+386-2-2657-3331

Seagate Internal
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3L

VERIFICATION OF COMPLIANCE

This is to certfy that the product iisted below was (were) tested in the BTL EMC Laboratory to comply with the
required crteria levels of the follow-menticned Generic Standards or Product Family Standard{s) and/or Basic
Standard(s) based-on the essential conformity requirements of Electromagnetic Compatibility Regulatons 2016

Equipmemnt
Model Name

Brand Name
Applicant
Address

Standardis)

Report{s)

Nytro 5050 55D
STAD29, XP19205E10005, XP38405E10005, XPTE205E10005, XP13205E10015,
XPIBA0SE10015, XPTEROSE10015, XP15205E10025, XPIE405E10025, XPTEE05SE10025,

XP1600LE10005; XP3200LE10005, XPE400LE10005, XP1600LE10D15, XP3200LE10015,
XPEA00LET0015, XP1600LE100Z5, XP3200LE10025, XPS400LE 10025, XPEOOLE10005,

XPEOOLE100156, XPEOOLE10D25

Seagate

Seagate Techmology LLC

389 Disk Drive Longmont, CO 80503 U 5A

BS5 EN 55032:2015+A11:2020 Class B
B5EN IEC 61000-3-2:20159+A1:2021 Class D
BS EN 61000-3-2:2013+A1:2019

B5EN 55024:2010+A1:2015

B5 EN 55035:2017+A11:2020

ETL-EMC-2-2201T131

The test dats. data evaluaiion, and equipment configuraiion contained in our test report{s) above was {were)
obiained utilizing the fest procedures, tesi instruments, iest sites that has been accredited by the Authority of
TAF according to the ISOAEC 17025 guality assessment standard and technical standard{s). The test data
cantained in the referenced test report relate only 1o the EUT sample and item(s) tested.

gaﬂf{:u k‘l’o N

Jack Kao
Authorized Signatory

BTL INC.

MNo.18, Ln. 171, Sec. 2, Jiuzong Rd.,
Meihu Dist., Taipei City 114, Taiwan
TEL:+886-2-2857-3209
Fax:+885-2-2857-3331

Seagate Internal
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UKCA Declaration of Conformity

Product Safety and EMC Compliance

The product{s) meets the requirements of the Electromagnetic Compatibility Regulation 2016 by application of the following
standards:

BS EN 55032:2015 Electromagnetic compatibility of multimedia equipment - Emission requirements, Class B

BS EN 55024:2010

BS EN 55035:2017 Information Technology Equipment ~ Immunity characteristics — Limits and methods of
measurement

BS EN 61000-3-2:2014 Limits for harmonic current emissions (equipment input current < 16 A per phase)

BS EN 61000-3-3:2013 Limitation of Voltage Changes, Voltage Fluctuations and Flicker in Low-Voltage

Supply Systems for Equipment with Rated Current <16 Amps per Phase

The product(s) meets the requirements of the Electrical Equipment (Safety) Regulations 2016 by application of the following
standard(s):

BS EN 60950-1:2006 /A2:2013 Information Technology Equipment - Safety- (Second Edition) Part 1: General Requirements

BS EN 62368-1:2014/A11:2017 Audio/video, information and communication technology equipment - Part 1: Safety
requirements (IEC 62368-1:2014, Modified)

Product Environmental Compliance, UK RoHS Declaration of Conformity

The Restriction of the Use of Certain Hazardous Substances in Electrical and Electronic Equipment Regulations 2012.
BS EN IEC 63000:2018 Technical documentation for the assessment of clectrical and electronic products with respect to the
restriction of hazardous substances.

Seagate products rely on the following RoHS exemptions for compliance:

13 Lead as an alloying element in steel for machining purposes containing up to 0.35% lead by weight
| and in batch hot dip galvanized steel components containing up to 0.2% lead by weight

17 | Lead as an alloying element in aluminum for machining purposes up to 0.4% lead by weight

18 | Copper alloy up to 4.0% lead by weight

19 Lead in high melting temperature type solders (i.e. lead-based solder alloys containing 85 % by
| weight or more lead

21 Electrical and electronic components containing lead in a glass or ceramic other than dielectric

ceramic in capacitors (e.g. piezoelectronic devices) or in a glass or ceramic matrix compound

Seagate Internal



Year to Begin Affixing Mark: 2022

Manufacturer’s Name: Seagate Technology Netherlands B.V. (UK Branch)
Manufacturer’s Address: Jubilee House, Third Avenue, Globe Park
Marlow SL7 1EY UK
Type of Equipment: Solid State Dnive
Internal Product Name: Nytro 5050 SSD
Regulatory Model Number: STA029
Seagate Internal Model Number: XPI1920SE10005, XPIR40SEL0005, XPT6AR0SELOD0S,

XPI19205E10015, XP3R840SEL0015, XP7680SEL001 S,
XP19205E10025, XP3R40SEI0025, XPT6GROSEIQ025,
XPI6OOLELQ005, XP3200LEI0005, XPo40OLEIOOOS,
XPIGOOLEIQ015, XP3200LEIODIS, XPO40OLEIOOLS,
XPI60OOLE10025, XP3200LEL0025, XPo40OLEIDO25,
XPROOLEIOOOS, XPROOLEIOOLS, XPROOLEIDO25

This product or products are in conformity with the relevant Union harmonization legislation. This declaration of conformity is issued
under the sole responsibility of Seagate Technology LLC.

DocuSigned by
Date: June 29, 2022 Signature:

b Mlley

Vice President of Operations, Products and Technology

Seagate Internal



